e e
< L

Featured Plant:
City of Delphos MBR/ATAD Facilitfe =
! < \ --h‘-,\\i\x B -

i

In this issue:
* 2009 Conference - Heading to Cincinnati

A publication of:

Water Environment

- Association * Filaments - the Problem Children of Activated Sludge
i ihor Emvironment & Leading the Way - ohio Watershed Management

Nonprofit organization * Committee Updates



FUGAL PUMPS Q{ BLOWERS Qf GENERATORS Qf COLORIMETERS Q{ POWER TOOLS Q{ ELEGTROCHEMISTRY Q{ STRAINERS Qf

ECORDERS g SECURITY CAMERA= =4

e 1 4,,/4?, =

= P o

Get the Best Treatment”
800-548-1234 » www.usabluebook.com

Buckeye Bulletin - Spring 2009



Inside this Issue

Calendar of EVENtS.......cccovvviereiiiiiiesiee 4
OWEA OffiCialS......cccevvririeiiieiiiie e 4-5
[...]
satisfied. The Clean Water Act also included improving water
quality from non-point sources of water pollution, such as storm
water runoff that drains to streams and lakes. As pollution from
the point sources diminished, concern about pollution from non-
point sources increased. These concerns lead to law suits which
were an easy win for the plaintiffs. The judges read the law which
says you shall clean the water, from both point and non-point
sources. They ordered something to be done. Congress became
involved and in 1988 passed an amendment to the Clean Water
Act, called the Water Quality Act. The new law required non-point
pollution prevention to be implemented in two phases. Phase |
(1990) was somewhat specific in its requirements and applied
to all cities with a population over 100,000. Phase Il (2003) was
less specific and applied to all areas outside the Phase | cities
that were designated as urban areas by the census bureau. Both
phases were implemented through the Ohio EPA permit process.
Rural areas were not addressed by the law.

The difference between point sources and non-point sources of pollution can be seen at many water reclamation
facilities. Plant operators have observed that water discharged from their plant into a stream is often cleaner and
clearer than water flowing in the stream.

This contrast in water quality identifies an issue that has long plagued Ohio and others states. The issue is failure
to manage water within a watershed. Water that flows across the land surface, collects and flows in streams and
ultimately flows into either the Ohio River or Lake Erie is a system that has been in place since the ice age. In the
days when Ohio was entirely covered with forests the system was stable and relatively clean. Watersheds today are

: different and constantly changing. Urbanization has
brought about increased flows, erosion, sediment,
flooding and related problems. These problems
are preventable but they are not being effectively
addressed. There are two reasons they are not being
resolved: (1) solutions to the problems require money
and (2) comprehensive management of watersheds
is not enabled by Ohio law.

An important concept in watershed management
involves the relationship between quantity and
quality. They are inseparable in nature. In a stream
the quantity of water impacts the quality of the water.
As flow increases, erosion increases. That means
more property damage along the stream and more

Buckeye Bulletin - Spring 2009



Watershed Report OM

suspended solids in the stream. These solid particles moving with the water become carriers for bacteria, viruses,
and other pollutants washed into the stream. Another way to say it, when a stream is dirty and looks polluted, it
probably is polluted. The entire issue becomes even more important when you are a flood victim and the dirty
water flows through the first floor of your house or business.

Mankind has repeatedly attempted to separate quantity from
quality and ignore the relationship between the two. Consider the
responsibilities assigned to existing water organizations. They
are separated into either quantity or quality. Quantity: Corps
of Engineers, conservancy districts, county engineers, city and
township engineers. Quality: Federal EPA, Ohio EPA, county
and city sanitary engineers. Often they do not work closely
together to address both issues and sometimes rivalry between
them becomes an issue when construction occurs in or near
streams. Who is responsible for a comprehensive approach
to watershed management? Apparently no one. Our lakes and
streams are part of a complex and important utility used by all
Onhioans, but that utility remains an orphan.

Our goal, in Ohio and across the country, should be to develop a

comprehensive approach to watershed management. We should address flood control, erosion, pollution and its
sources, planning, funding, protection of flood plains and all other dimensions of watersheds. A comprehensive
approach will enable protection of the environment, private property, recreation, farm land and much more. A law
should be developed and passed that will enable the formation of watershed districts operated by elected officials
from jurisdictions within the watershed.

This need for a comprehensive approach to watershed management, and the need for new legislation, has long
been recognized. The Ohio Storm Water Task Force, part of the Water Management Association of Ohio (WMAOQ)
commissioned a study by Heidelberg College in Tiffin to study laws across the country in hopes of finding a successful
program that could be adopted by Ohio. Their report “Analysis of Enabling Legislation from a Multi-jurisdictional
Watershed Perspective” was issued several years ago. That report can be read at the WMAO web site (www.
wmao.org/oswtf/storm/leqgislation.htm). The report did not recommend specific changes to Ohio law. Those familiar
with the problem have suggested that an existing section of the Ohio Revised Code could be expanded to enable
control of watersheds. The section is 6105 — Watershed Districts. The section is written primarily for watershed
planning but includes some provisions that are necessary to form a district. It lacks authority for funding, technical
assistance and multi-jurisdictional management.

Recommended changes should be developed and reviewed by the public, state and local governments and industry.
Developing a bill for consideration by the Ohio legislature will require input from many sources because many
businesses and property owners could be affected. The legislation can not be “prescriptive” in its approach. In
other words, it can not mandate change. It should only enable local jurisdictions to join together to form a watershed

~district and control both the quantity and quality of water in the
watershed. Many storm water utilities have been started in Ohio
in the past several years in response to Phase | and Phase I
permit obligations. (The permits do not require formation of a
utility.) In virtually every case the utility boundaries are that of
a political jurisdiction and not a watershed boundary.

It may be necessary for Ohio to lead the way in this effort. Other
states apparently are not moving in this direction. Results will
be long in coming but eventually we may reach a time when the
water that flows in Ohio streams has the same high quality as
the water released from our water reclamation plants.

www.ohiowea.org 37



OI () L.( )

Plant Profile

CITY OF DELPHOS
MBR/ATAD

FACILITY PROFILE
by Kim Riddell
Wastewater Superintendent

Beginning in 2005, the City of Delphos began a
wastewater treatment improvement project that now
allows the community to adequately treat its high organic
loadings, improve the effluent quality being discharged
into Jennings Creek, and meet Total Maximum Daily
Loadings (TMDL’s) for the Auglaize River Watershed.

The City of Delphos, Ohio along with their engineers,
designed the new wastewater treatment plant utilizing
Enviroquip / Kubota flat plate membrane technology
coupled with a 2" generation ThermAer ATAD solids
treatment system from Thermal Process Systems to
address the current and future needs of the City, as well
as the Directors Final Findings and Orders (DFFOSs)
filed against the City by the Ohio Environmental
Protection Agency (OEPA) in 2002. The use of this
treatment technology to address peak flows was a
unique application at the time of design of the facility.
Start-up of the new facility occurred in October 2006.
The City received funding for this project from the
Ohio EPA’s Division of Environmental and Financial
Assistance (DEFA). The plant has a design average
day flow of 3.83 MGD with a peak 48-hour flow of

38

12 MGD and an 8-hour peak flow of 18 MGD. The
ATAD system is designed for a loading of 8,700 Ibs/day.

Capacity was a critical factor in the design of the new
wastewater treatment facility. Although Delphos has
a population of approximately 7,000, the wastewater
treatment system needed to be capable of handling the
wastewater equivalent loadings of a community the size
of 50,000 people. In addition to the industrial loadings,
the City of Delphos has a combined sewer system which
provides for a large peaking factor at the plant. The
average dry weather flows experienced by the facility
are approximately 1.5 million gallons per day (MGD);
however, when it rains, the plant experiences flows in
excess of 8 times that. In addition to the new facility, the
City of Delphos added on to an existing storm holding
pond to increase the storm pond holding capacity for the
City to 12 million gallons. Demolition of the existing
trickling filter facility was also part of the total project.

The new (2006) state-of-the-art facility is the largest flat
plate membrane bioreactor facility in the North America.
It is also the only municipal membrane treatment
facility in operation with an Autothermal Thermophilic
Aerobic Digestion (ATAD) solids handling system.

Following is a step-by-step guide through the
wastewater treatment processes of the City of Delphos:

Influent Pump Station

Wastewater from the City enters the influent pump
station located at the previous facility site through
two lines: a 48 inch and a 12 inch gravity sewer. The
wastewater flow is screened to remove large objects that
could interfere with downstream pump performance.
The pumping arrangement had to accommodate flow
variations of approximately 400 gpm at night to a
peak flow of in excess of 8,000 gpm during a storm

Buckeye Bulletin - Spring 2009



Plant Profile OM

event. From the influent pump station wastewater
flows through two 18 inch force mains under Jennings
Creek and over to the headworks at the new facility.

Headworks

Solids are further removed through 3 millimeter Andritz
fine screens and a Schreiber aerated grit and grease
removal system. This additional solids removal step
is critical to the operations of the membrane system.
Large or sharp pieces of debris could puncture or
block flow to the membranes. The fine screens are
completely redundant units rated for a future peak of
18 MGD each and these units can not be bypassed.

Also located in the Headworks Building is the JWC
Muffin Monster Septage Receiving Station. Waste from
independent septage haulers is screened to remove large
materials and processed through the fine screens and
then on to the rest of the plant. Software included with
the system automatically collects flow data and assists
management with the billing statements for the haulers.

Membrane Bioreactor (MBR)

Biological treatment occurs in the anoxic, pre-
aeration and aeration tanks of the Enviroquip /
Kubota flat plate MBR process. This system houses
130 double stacked membrane units with 52,000
individual membrane plates within five trains.

In a conventional treatment facility organic matter is
utilized by bacteria and transformed into inert matter

www.ohiowea.org

which can then be removed through clarification and/
or filtration. During this process, ammonia is converted
into nitrate. This treatment method leads to an effluent
quality that meets typical NPDES requirements.

Membrane bioreactors, on the other hand, take the
place of clarification and filtration typically installed
in conventional treatment facilities. Membrane plates
handle solids that typically pass through conventional
treatment systems by physically blocking them from

continued on page 40

39



Plant Profile

passing through to the effluent. The bioreactor also
incorporates biological nutrient removal via the anoxic
zones allowing for nitrification/de-nitrification processes.
Alum is added to the process to assist with phosphorus
removal. The system regularly produces effluent quality
of <2.0 mg/l CBOD5, <0.4 mg/I TSS, <0.2 mg/l ammonia
nitrogen, <0.04 mg/l total phosphorus with alum addition
and <0.4 mg/I total phosphorus with no alum addition.

Using the concept of biohydraulics, the MBR System
was designed to exceed biological treatment objectives
over the range of expected operating conditions.
Designed using the Storm Master™ configuration, the
plant is also equipped with the SymBio® technology,
which helps to promote simultaneous nitrification and
denitrification (SNdN) in the supplemental aeration
zone. Operating at low DO in SNdN mode can reduce
operating costs and ensure optimum biological process
performance. The Storm Master™ design is an
important feature of the Delphos WWTP because it
further reduces overall plant operating costs by putting
offline membrane capacity to beneficial use. Utilizing
the Storm Master™ design, Enviroquip and the City’s
engineers actually automated the plant to handle flows
ranging from 300 gpm (0.4 MGD) to a maximum
net capacity of 8,328 gpm (12.0 MGD). As a result,
the effective turndown ratio of the plant is 28:1. The
plant has already experienced minimum recorded
flows of approximately 400 gpm and peak flows in
excess of 8,000 gpm (during periods of high rainfall).

During normal flows, solids from the MBR trains are
sent to a dedicated membrane thickener (MBT) train.
In peak flow events, this fifth train receives influent
flow and functions as another MBR train for treatment.

Post-treatment Units

Effluent from the MBR system enters the Infilco
Degremont vertical ultraviolet (UV) disinfection
system to inactivate any remaining microorganisms
in the effluent stream. Post aeration is also provided
to add oxygen to the effluent which helps protect the
animals and plants in the Jennings Creek after discharge.

Autothermal Thermophilic Aerobic Digestion (ATAD)

Solids from the membrane thickener (MBT) are pumped
to a gravity belt thickener to remove excess water and
take the percent solids to approximately 3 - 5%. Those
solids are then pumped into one of two Thermal Process

40

Systems ThermAer ATAD reactor tanks. The biological
activity in these tanks increases the temperature
(approximately 140 to 150 degrees Fahrenheit) and
the solids are digested by the bacteria resulting in a
“Class A” liquid biosolid material. From the reactor
tanks, the liquid is moved through a heat exchanger
and into a SNDR storage tank where the temperature is
lowered to approximately 95 degrees Fahrenheit. This
material is suitable for land application as a liquid or as
asolid. Inorder to reduce disposal costs, two Ashbrook
combination belt thickener/press units were installed
and the liquid from the storage tank is run across a
belt press unit where the solids content is increased to
approximately 22 - 27%. This cake material can be
more easily handled and utilized within the City parks
system or for private use by farmers, landscapers, or
homeowners in their gardens or flower beds. This
system has been extremely effective for the city and
has exceeded the expectations of plant personnel. The
system regularly achieves total solids reduction in excess
of 50% and volatile solids reduction in excess of 65%.

Conclusion

The city worked with DEFA to secure the loan for the
project that was estimated to cost $29 million. The
bids for the project came in at $31,890,000 and it was
determined after working with the auditor that the
city would have to raise sewer rates 15% a year for
four years beginning in February 2005 and ending in
February 2008. The current sewer rate is $68.78 for
the first 1000 cubic feet and $6.87 for each additional
100 cubic feet. This reflects just slightly over a 100%
increase from the rates in 2004. Prior to that, the sewer
rates had not been raised more than the consumer price
index (CPI) increase each year for the past 15 years.

The final cost of the project was just slightly over
$30 million. The design took less than six months as
was required by the OEPA Director’s Final Findings
and Orders. Construction began February 14, 2005
and the plant was commissioned on September 29,
2006 with the ATAD system start-up in December
2006. Al things considered, the planning, design
and construction went amazingly well and while